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Process for Toxic-free Paint Film
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Relationship between drainage of chemical pretreatment and drainage treatment
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Y URE Y AT
100 <0.03 <0.07 <0.07 0.01
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Measurement of contact resistance
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Adhesion and corrosion resistance estimation results of painting on chemical pretreatment
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Contact resistance measurement results of chemical-pretreatment film
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Estimated results of chemical pretreatment for aluminum-alloy substrate
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Estimated adhesion and corrosion resistance results of undercoating on cold-rolled steel sheets
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Estimated adhesion and corrosion resistance results of painting on various substrates
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Appearances of undercoating on cold-rolled steel sheets after 500-h salt spray test
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Anritsu products using K38-8 chromium-free undercoating
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Covering power of non-toxic top coatings
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Accelerated weathering test results of top coating

7)Y =% No.81 Mar. 2003

BEOHEWH 7 ) —L



D wsv

VHTIREREEREOREREMZ R0 LBEL, FEWE
G LRI SHERT 5720102, b (7 rvi=w
AEERD), FT®Y®E, FRIBEOKLTHILITNG
L, i EOREME 7 ) —OBEIE LN D T % 5
L, EHLLze TORERIDTOLBY TH S,

(1) 7VI=7 25EHOMEREIZE VT, Yo
UE T AR B IZ Y VT =y AMEEm Y 4 T DAL
BALEESERTH LI LR WAL, FEH{LT A
YRR,

(2) THYBEIIBVTE, ShEITiihrokzal
7)) =T, ZOLEMFEMIIN L CTEEE - ik

7)Y 727 =%)v No 8l Mar. 2003

102

NS TH®R) BEK38-8 LA IIGH (Fk) &3t
FBZEL, ikl 7.
FBY)BRFETB TR, SBEHIG L 73
EHW72 BB BRI OERTRTH Y, LEIZ
JELTOWOTHHISTTRTH %o

AEWHE 7V — OB R B 2 W7o —E o
BRTHZMLL, BIC®a~OFHMES BIMG L7z,
GROBBNC 7 ) — ¥ e BB E R R 2 R L Tl
72002, Sl LR 2 Bk o B RR T 5 2
ZHIEL, WIS, X DIRHEEMHZAE, RELHZR E0fHE
WE7) —AbEEBT 572012, TKx 0B EE»L T
SHHETH %o

(3)

(4)

BEOHEWH 7 —L



